
X 1215/16 (ABOVE SERIAL NUMBER2000l 

Cartridge Disk Drive Unit 

Vol. VIII: Parts List 

Data 
Systems 

0- 1 



LOCATOR 

8_? 

X1 215 
7612 







CARD LOCATOR 

PCBA Part number Desf}ription PAGE 

1A2B 5322 216 24961 Power Amplifier X1 215-1216 8-36 
2LOO 5322 216 24495 Interfaoe Card X1 2 15-1216 0-38 
3LOO 5322 216 24653 Interface Card X1?15-1 216 8-40 
3L54 5322 216 24592 Fault Indicator X1215-1216 8-42 
3L57 5322 216 24958 Start Stop X1 215-1216 8-44 
3L58 5322 216 24957 Control Unsafe Position X1215-1216 8-46 
4L99 5322 216 ..... Decrement Counter X1 215-1 216 8-48 
5M03 5322 216 25017 Road Write X1215 8-50 
21126 5322 216 24959 Servo Electronio X1 215-1 216 8-52 
21141 5322 216 25018 Duet Bin Card X1215-1216 8- 54 
21163 5322 2, 6 24913 Read Reoovery X1215-12,6 6-56 
NEANDER 5322 216 24462 NEANDER X1215-1216 6- 56 
lM87 5322 216 24485 Dr iver X1215-1216 8-60 
P.S . 5322 2, 6 24496 Power Supply X1215-1216 6-62 
61103 5322 216 24955 Read Write X12 16 8- 6lf 
21124 5322 216 24956 Llmitter Amplifier Temp. X12 16 6-66 

7612 X1215 8-5 



8-6 



FI NAL ASSEMBLY 

Item Part number Desc r iption Qty . pe r 

nr as s 'y 

A Final assembly (X1215U) 1 
B Main assembly 1 
1B 5322 361 24035 Cleaning mechanism aSjemb l y • 1 
2B 5322 474 34007 Brush shaft assembly 1 
3B Bracket f or index p .u. 1 
4B Support for index p .u . 1 
5B 5322 466 65379 Spacer 0 
6B 5322 321 24497 Pi ok up assembly 1 
7B 5322 505 14199 Look nut 1 
BB 5322 456 34173 Ornamental strip 1 
9B !Jumber plate (10 plates, 9 numbers and one without 

number) 1 
10B Type and mod. pla te 1 
11 B Bottom Plate , 

, f or more detai ls aee oleaning mechani~m . pag~ 

761 2 X1 215 6-7 



MAIN ASSEMBLY 

3 

6 

8-0 X1215 
7612 



MAIN ASSEMllLY 

I tem Part number DescriptIon Qty . per 
nr aaa 'y 

A Final assembly 1 
B Main assembl y 1 
1C 5~22 447 84396 Front cover 1 
2C 5322 447 845~3 Rear oover 1 
3C Pl ate 2 
4C Foam rubber 1 
5C Capacitor assembly 1 
6D Braoket 1 
7D Capac! tor 1 
8D Ca.ble harness 1 
9C 5~22 263 7410~ Board rear 1 

10C 5~22 216 25018 PCBA,2M41 1 
11 C 5~22 216 24492 PCBA,Meander 1 
12C 5~22 216 24694 PCBA, AL99 1 
130 5~22 216 24913 PCBA, 2M63 1 
14C 5322 216 24495 PCBA, 2LOO 1 
15C 5~22 216 24957 PCBA, ~L59 1 
16C 5322 216 24959 PCBA, 21126 1 
17C 5~22 216 24961 PCBA, 1A28 1 
18C 5322 216 25017 PCBA, 5M03 1 
19C 5~22 216 24958 PCBA, 3L57 1 

7612 X1215 9- 9 



SUB-MAIN ASSEMBLY 

,= 
~ , 

21 

24 

7612 

X1 215 

8-10 



Item 
nr 

A 
B 
C 

1D 
2D 
}D 
4D 
5D 
6D 
7D 
8D 
9D 

10D 
11 D 
12D 
nD 
14D 
15D 
16D 
17D 
18D 
19D 
20D 
21D 
22D 
2}D 
24D 
25D 
26D 
27D 
-E 
28D 
29D 
}OD 
}1D 
}2D 
}}D 
}4D 
}5D 
}6D 
}7D 
}8D 
-D 
40D 
41D 
42D 
4}D 
44D 
45D 
46D 
47D 
48E 
49E 
50E 
51E 
52E 
5}E 
54E 
55D 
56D 
57D 
58D 
59E 
59E 

761 2 

Part number 

5}22 5}2 1450} 

5}22 69} 240}5 

5}22 522 }4472 
5}22 5}2 145}1 

5}22 466 85)}8 
5}22 }21 24497 
5}22 505 14199 

5}22 466 94417 
5}22 462 }0151 

5}22 }61 24097 

5}22 290 64111 

5}22 447 845}4 

5}22 480 54015 

5}22 }21 14049 

5}22 218 74}95 
5}22 405 46154 

5}22 268 24041 

5}22 268 14055 
5}22 268 24058 
5}22 462 44161 

51 22 290 2}770 
51 22 200 D730 
51 22 200 74030 

Description 

Final assembly 
Main assembly 
Sub assembly X1215U 
Frame assembly. 
Deck assembly • 
:Buffer 
Spacer 
Sooket sorew M6x20 
Disc spr i ng (Washer) 
Cartridge holder • 
Spaoer 
Socket screw J.t6x12 
Spindle assembly. 
Spacer (between spindle aBBy and deok asey) 
Sooket sorew M6x25" 
Spacer 
Intake house aaBY 
Pressure window 
Rubber strip 
Mounting bracket 
Spacer 
Pick up aSBY 
Lock nut 
Electronio box 
Ringe blo ck ~ 

Card guide 
Relief bracket 
Earth cable 
Plate 
Motor assembly 
Hotor 
Brackot 
Conneoting bl ock 4P. 
Sheet 
Front aBBY (wired). 
Front £11 tar 
Air f11 tar 
Pressure window 
Melinex sheet 
Strip 
Bottarn assembly 
Lock 
Look (amall) 
Plate 
Main cable aBay 
Motor mounting plate 
Stop 
Pulley (for de"tails £lee spindle &6BY) 
Index unit aaay. 
Vane (mounted on oarriage) 
Cable auy 
Connecting blook 20p. 
BUB contaot 
Connecting blook 6p. 
Pen oontaot 
Bus contact 
Poa-key 
Conneotor-houes 
Cable aBsy 
Cable aBSy 
Sticker 
Duet OOVIn' asey 
Dust cover 
Stioker 

X1215 

• tor details Bes next pages. 

SUE- MAIN ASSEMBLY 

Qty . per 
a88 1y 

1 
1 
1 
1 
1 
2 

12 
2 
4 
1 
} 
} 
1 
6 
} 
2 
1 
1 
2 
1 
} 
1 
1 
1 
2 

40 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
} 
1 
1 
1 
2 
1 

1 
1 
1 

18 
2 
4 

14 
4 
5 
1 
1 
1 

8-11 



FRAME 

23 

B-12 
X121 5 

" 

, -­.-

VIEW A 

II 

7612 



FRAME 

Item Part number Desc ription Qty. per 

nr ass ' y 

A Final assembly 1 
B Main assembly 1 
C Sub aBsy X1215U 1 
D Frame aaBY 1 

1E Frame 1 
2E 5322 146 14096 Transformer 1 

3E Switching unit 1 
4E 5322 216 24496 Pdwer supply oard 1 
5E Heatsink, 1 1 
6E Heatsink, 2 1 
7E 5322 255 40085 Trans mounting plate 8 
8E Mica plate 8 
9E Transistor 2N3442 8 

10E Bracke t 1 
11 E 5322 216 24485 Driver card 1 
12E 180 Insulat~ng plate 1 
13E Spacer 4 
14E Bridge r ectifier PB20 2 
15E Cable, back plate 1 
16F Connector block, 20 poe 2 
17F Connector block 6 poe 1 
18F 5322 268 24041 Socket contact 38 
19F 5322 268 24058 Sooket contact 6 
20F Cable tag 10 
21F Cab le tag (eye) 5 
22F Cable tag 2 
23E Mounting support 5 
24E Diode :BYX 36-600 1 
25E 4822 11 2 2 108 1 Wire wound resistor 100E 5% 1 
26E 5322 124 24123 Elco 100bUF 63V 1 
27E 5322 462 44172 Insulati g cap . TO} 8 
28E 5322 116 50484 Resis tor 4K64 1% 4 
29E Identification l abel 1 
30E Speed nut 10 
31E \'lire wound resiBtor 1 

7612 X1215 8-n 



DECK ASSEMBLY 

0-14 

X1 215 

7612 



n NC';": AG3EHE T:{ 

: t em Par t number Descr i ption I QLy . pe r 
r. r a 3 s ' y 

A Fi nal as sewbly 1 
E Main ass erub ly 1 
e Sub a Bsy X1215U 1 
D Deck as sembly 1 

lE Magne t house aFHly 1 
2E 5322 691 64238 Carr i ago aaBY 1 
3E 11a.goe t core 1 
4E 5322 532 64177 Buffe r carriag0 , blacks i de 1 ,8 Plate 1 
(,10: Cl amp 1 
"I " Drackc t 1 
f.l/<: 5322 466 85256 Ell r th s tri p :tIlAy I 
,)F: Url'l(:ket I 

I UE Strip I 
11E Reading rule 1 
12E Hing b-racke t 1 
13E Meander hous i ng 1 
14E Shaft 1 
15E 5322 492 64515 Spring 1 
16E Bracke t 1 
17E 5322 281 54027 11agnet 1 
18E Front plato 1 
19E Bracket 1 
20E 5322 271 30025 Mic ro Bwi t ch 1 
21E 5322 401 14045 :rUcr o awi t ch lever 1 
23E 5322 401 14129 Cable c l amp 2 
24E 5322 218 84068 Sec . meander ~ ran sfer 1 
25E :Bl ock 1 
2GE 5322 532 64176 :BuJf er carri age , f.ron t s i de 1 
27E Ground pl at e 1 
20E Guide rule , long 1 
29E Gu j dc ru l e , s hor t 1 
·IOE Cl amp i ng block 1 
~ I E CI OFl itlg pl ute 1 
~ :J~: Ear th cab ) .~ I 
::; ~F: Coil 1 
"a: Pl ate 1 
; 'iE Cabl e c l amp 1 
~ 8E Cabl e t r ee 1 
,9F Connector bl ock 20 p1ns 1 
40F· 5322 268 24041 Socket connector 18 
41F Connec t or bloc k 10 pi ns 1 
42F 5322 260 24058 Socket connector 10 
4 3F 5322 462 44161 Key, po ei tion 3 
44F 53 22 267 34023 Socke t c onnector . 5 
45F Connector block 6 pins 1 
46F 5322 267 50096 Print wired connector 2x 10 pine 1 
47D 5322 325 64067 'l'ul e 1 
48D Compens at i on rod 1 
49D 5322 532 64149 Ring 1 
50e 5322 216 24482 PCEA t He ilnder I 

7612 X1 215 8- 15 



FRONT 

16 

4 
> 



• 

FRON'f 

Item Part number Description "ty. pel.' 

nr ass 'y 

A }o'inal a s s embly 1 
B IoJ.ain assembly 1 
C Sub assembly 1 
D 5322 447 84534 Front, wired 1 

1E l!'ront 1 
2E Pi xing boam, left 1 
3E Fixing beam, right 1 
4E 5322 459 14064 Holder 1 
5E 5322 276 14172 Push but ton, o .... ltch 1 
6E 5322 255 24022 Lamp holder 4 
7E 5322 381 14154 Lens cap , ; 1-903 , transpa.rant 1 
8E 5322 381 14157 Lens cap , 31-904 . transparant 1 
9E 5322 381 14155 Leno cap , 31-903 . rcd 1 

10E 5322 381 14163 Lens cap, 31-903 . yelle", 1 
11E 5322 381 14156 Lens cap , 31- 903 , green 1 
12E 5322 459 14059 'rext film, 3tar ~-stop 1 
13E 5322 456 34035 '\'ext fill'l, cartr . - exen 1 

14" 5322 456 34039 'roxt fil lll, ready 1 
1'lE 5322 456 34036 'l'oxt fllm, fault 1 
1M!! 5322 456 34030 'Pelf!; fjl lfl, powel' 1 
1"{J.i! I.(unp I t.ypo 306 . 14v - nOmll 5 
1m; C"ab l eform '. fr ont 1 
19.f Connector block 20pos. 1 
20F 5322 268 14055 Fin contact 18 

7612 X1215 8-17 



CARTRIDGE HOLDER 

" 

'_7_ 
I>:I-'~+I---I--' 

" --I!-- I-I-- " 
9 

2G 

VIEW B 1 _ 
VI EW A. 

8-18 X1 215 
7612 



CAHTftIDGF. HOLJJER 

1 t ew Part number De s cription Qty. per 
nr ass ty 

A Final assembly 1 
B Main assemb ly 1 
0 Sub assembly 1 
D 53 22 693 24035 Cartridge holder 1 

10 5322 218 84061 Lock magnet 1 
20 Plate 4 
'0 Nut 4 
40 llov el'sing cnoe 1 
f, C l,Yl 1 
(, \ ~ Moun t.ing plate 1 
7C 1<'oam rubber , 0 , ~r1 1 
8e Lockring 4 
ge 5322 271 341 13 Switch 2 

10e 4822 325 60091 Pule 2 
11e Magnet 2 
12e Cassette ho lder 1 
13C 5322 466 85439 Cl amp 2 
14e Roller 4 
150 Spring 2 
16C Bracket 4 
17e Bracket, s witching 2 
18e Pl ate 2 
19 0 Tension. spring 2 
20e 5322 466 85586 Nut plate 2 
21C Bracket 2 
22e Spacer 8 
23e Ring 4 
24e Shltft , rlgh t 1 
25e Shaft, l eft 1 
26c 5322 535 94705 Pin 1 
2"(C Bracket ? 
20e Clamping bush 2 
29C Bracket 1 
30e 5322 325 54039 Stop 1 
31e Cable harness 1 
32D Connector block 6p 1 
jjD 5322 268 14055 Pin contact 4 
34C 5322 325 840 19 '1'ul e 1 
35C Sealing pl ug 2 
J6c o ring, 14,3 x 2, 4 1 

, 

7612 X1 215 8-19 



CLEAN MEC HANISM 

31 _ 

6 _-----~ 

, 

2 

J2 

18 

17 

8- 20 

41 

8 9 

37 

23 

" ---~ 

X1215 

10 

.~ 

17 

\9 

( 20 

J5 

) 

7612 



: tefL 
nr 

A 
B 

lC 
2C 
3C 
4C 
5C 
6c 
7C 
8C 
9C 

lac 
11C 
1 ?C 
1 ~e 
1·1e; 
l"t.: 
16l: 
17C 
18C 
19C 
zoe 
2 1C 
22C 
23C 
24C 
25C 
26c 
27C 
~8C 

29C 
JOC 
31C 
32C 
33C 
34C 
35C 
36C 
37C 
38C 
39C 
-l Ot.! 
4 1 

7612 

Part number 

5322 535 14126 
5322 492 64398 

5322 323 24062 

5322 502 14085 
5322 271 34086 

5322 268 14055 
5322 401 141 36 
5322 325 64029 
5322 405 54036 
5322 535 94658 
5322 218 74275 

4822 121 50524 

5322 479 34007 

Final assembly 
Clean mechanism 
Braoket 
Adjusting r ing 
Shaft 
Clamp ing bush 
Locking pin 
Sp't'ing flat 

. Hing 
Coupl.ing 

Description 

Sted wire with ny lon !mm. ¢. o ,1 5r~ 
Eyo cable tag 
I.ocki ng screw 
Mi llL'D awi tch llU:.ly 
COl Il, Oll tor houuj tlg 

C:ont.nct p ill 
(::. U 1 <! nl aulp 
V I:onllUf't. 

Stop bracket 
CAB 
I nter ference capacitor 
Connec t ing ~lock, 2 pins 
Haunt i ng support 
Capacitor, O,056/uF 
Gear box, 125 : 3 
Synohronous motor 
Adjuoting plate 
Screw, J.12x20 
Scrc l<.' , N3x30 
Screw. M3x20 
Screw , N3x8 
Screw , l>13x4 
Screw, M4x5 
Adjus t ing s crew, M3x5 
Ad j u s ting scr ew . H4x5 
Nut, M2 
Nut, 113 
'i/asher , 2, 2x5 
'ilaahor , nylon , 4 , 3 x 9 x 1 
Washer, 3 . 2 x 6 
Washor, 3. 2 x '7 
Di s tanco piece , ' ,' x 5 x 12 
Bl.·ush s haf t, 3 BSY 

X1215 

Qty . pcr 
a!;:s ' y 

1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
? 
1 

" 1 

2 
1 
1 
1 

2 
1 
1 
1 
1 
2 
1 
1 
? 
4 
1 
2 
1 
2 
4 

" 1 
1 
2 
1 
1 

8- 21 



SFlNDLE 

7612 

8_22 



SPINDLE 

It0m Pa J: t nUmbQl' Dcucript ion Qty . per 
nr as:J'y 

A Final assembly 1 
B JIlain, assembly 1 
C Sub BSBY 1 
D 5322 522 34472 Sp i ndle assy, complet o 1 

1E Bearing house 1 
2E Ball bearing GMN 6005 up 2Z 1 
3E Ball bearing GJ1N 6203 P5 2Z 1 
4E I nn Gr l.'e~ain ing ring 1 
5E lUng 1 
6E Star. spr i ng 29,7 x 23 x 0,9 1 
7E Adjusting screw M 3 x 4 1 
8E Spindle aBsy 1 
9F Spindle 1 

10F Carryi ng disc 1 
11F Magnet holder 1 
12F :t>lagnet ring 1 
13C ClaJllping disc 1 
14C 3522 532 54351 Ring 6 
153 Ring 1 
16B Sp indle nut SKF KM:j2 1·11 5 x 1 , 
173 5322 397 64004 J·!emory disc 1 
183 Index ring 16 slots 1 
190 5322 528 94184 Puley 1 
20D 5322 35 8 24081 Belt 50 cs/s 1 
21 :a Pulley , motor 1 
22B Key , 4:t4x12 1 
23B Se t s crew 1 
24B 5322 218 84109 Discharge cont ac t 1 
25C 5322 116 54207 Hcsis tor , 1KO , 1% 1 
260 Carbon bru oh 1 
27 C Spring 1 

7612 X1 215 8-23 



OPTICAL ZERO UNIT 

MAGNET HOUSE 2 

5 

.@ 

8-24 

X1 215 

7612 



OPTICAL ZERO UNIT 

Jtem Part number Doscription 't ty. per 
nr ass ly 

D Deck assembly 1 
E 5322 216 74395 Optical zero uni t 1 

1F Braoket 1 
2F Index pick-up 1 
IF Connector , block 1 
4F 5322 266 14055 Pin 6 

MAmTET HOUSE 

Iten Part number Description Qty . per 
nr ass I y 

D Deck assembly 1 
E Nagnct house 1 

1F Core assembly 1 
2F Plate , t op 1 
3J' Magnet block ~80 
41' Hag-net block 480 51" ileal.' plate 1 

7612 X1215 6- 25 



CARRIAGE 

B-26 X1215 7612 



CARR IA-:1E 

Item Part number De sc:ription Qty. per 
nr a ss ly 

A Final 8.s8tlmbly 1 

.8 Nain assembly 1 
C Sub assembly 1 
D Deck assembly 1 
E 5322 691 64238 Carriage 1 

1F Coil assembly 1 
2F Vernier 1 
3F 5322 218 84111 Primary meander as 'sembly . 1 

4C 5322 249 14051 Head assembly D-100-2 1 
5C 5322 249 14049 Head assembly U-100- 2 1 
GC 5322 466 85268 Plate , mounting head 6 

761 2 X1215 8-27 · 



5 

6 

~'<'":'" 
"' • 

7 



Item Part number Description Q1.y. per 
r,r ass 1y 

· A Final asaembly , 
E Main assembly 1 
C Sub assembly 1 
D Deck assembly 1 
E Car.t'iage 1 
F 5}22 218 84111 Primary meander assembly 1 

1G 5}22 464 64001 Meander cable assembly 1 
2G 5}22 }22 24005 Plat cable 1 
3G Clamp 1 
40 5}22 466 854}7 Pl:.Lruary meander plate 1 

A J!'inal assembly 1 
B 1"ain assembly 1 
C Sub assembly 1 
D Deck asocmbly 1 
E 5}22 218 84068 Secondary meander assembly 1 

5< r1eander block 1 
6F Spring flat 2 
7F Connector , block , 6p 1 
8F 5322 268 14055 Pin contact 4 

7612 X1215 8- 29 



8-30 

SWITCHING UNIT 

2J 

VIEW A 

" 

7612 



SI.JT'rCl! lNG UNIT 

Item Part number Description Qt y. per 
lU' aes ' y 

A Final assembly 1 
B Main assembly 1 
C Sub assembly 1 
D Frame assembly 1 
E Swi tching un i. t 1 

1F Spacer 2 
2F Bracket, hours counter 1 
3F' Bracket 1 
4e 5322 21B 84059 An tl- i ntFJri'CJ:(mce f ilter 1 
I) Ji' 5322 256 34033 Ill) 1 d (:t' fus e 1 
(-, 1" 4822 253 40009 1"U3 1! , ti, 3A _ ?'JOV 1 
'II" 1 1 (·~ 1 ,t,Y, /J.OfWlIIh l,Y ? 
Ul: 5322 280 74074 Helay, , 'Way 1 
')G Diode, BYX 36-600 2 

10F 5322 277 14184 'J'oggle swi t ch , 10A 1 
l U' Hours counter 1 
12F Spaoer, hexagon 3 
13F Bridge rectifier PB40 '1 
14F 5322 255 60003 Hol der , r elay 1 
15F 5322 492 64397 Clamping spri ng 1 
161' 5322 280 74071 He l ay, 2 way 1 
'17F 5322 218 74275 Antj - interference f11 t er 5 
18}' Cable harness 1 
19G 5322 290 60028 tJounting support Opols 1 
20F Cable harne s s 1 
::'lG Connector blo ck 6r. 1 
??c, 5322 268 14055 Ptn eontn,ct 6 
~Yfo ' TI Lorl e , BYX'j6-600 1 
::' 4£" .!i'il ter plate 1 
25F Holding' bracket 1 

7612 X1215 8-31 



LOCK MAGNET 

8-,2 X1215 
1612 



t OCK J>1AGNET 

Item ])f\,t't number DCSC1:iptlon Qty. po::-
nr aS f;l 'y 

D 5322 693 240 35 Cartridge hol der aaay 1 
E 5322 218 84061 Lock magnet aoay 1 

1F Mount ing braoket 1 
2F 5322 130 30607 Diode :BYX 36/000 1 
, ; ' !'trt/:,'1lQ t 1 

~ " 5322 535 84338 j'in 1 
,)[i' Wuuhcr 3.2 x '( JI IIII j 
6r,' 5322 49 2 54249 <":u lII(ri.'Gosion aprillg 1 

7" ltc LaLn ing ring ?, 3 fum 1 
8F Screw M3 x 4 2 

7612 X1215 8-33 



CONNECTING CABLE 

X1 215 

~~ 
1[:.;jlj;;/ 

1Il/1f"'J 'l .' 
1/ I /: 
I I ,I, 
!! : ~ I 

:, I I J 
I I 1/ I 
,'/ I '/ f 
'1 I It I 
, /, I 

761 2 


	Scan_PR0170173_0534_001
	Scan_PR0170173_0534_016
	Scan_PR0170173_0534_032
	Scan_PR0170173_0534_045
	Scan_PR0170173_0534_058
	Scan_PR0170173_0535_001
	Scan_PR0170173_0536_001
	Scan_PR0170173_0537_001
	Scan_PR0170173_0538_001
	Scan_PR0170173_0539_001
	Scan_PR0170173_0539_009
	Scan_PR0170173_0540_001
	Scan_PR0170173_0541_001
	Scan_PR0170173_0542_001
	Scan_PR0170173_0542_017
	Scan_PR0170173_0542_030
	Scan_PR0170173_0542_044
	Scan_PR0170173_0543_001
	Scan_PR0170173_0544_001
	Scan_PR0170173_0544_016
	Scan_PR0170173_0544_032
	Scan_PR0170173_0544_047



